H 3 CONTENTS

E-1 fiFE{R< CRANK CASE

E-2 55L& CYLINDER HEAD ASSY

E-3 {bihi884) 55 CARBURETOR

E-4 fihfh. 75%E CRANK SHAF” »STON

E-5 BEEHLE . MAGNETO ASSY: - -

E-6 HIHZES SR OILPUMPASSY - o -

E-7 8RB B AIR COOLING SYS LM orve wriereesansesee

E-8 ﬁfibﬁ’}a 1‘32 KICK STARTER ASSY :e0eseseseseeecs saceianeis sar see

--------------------

E-9 f£5IHI 5B CLUTCH ASSY
E-10 ZSE RG4S TRANSMISSION SYSTEM ASSY
E-11 5184 5 REED VALVE ASSY

e 00 er 00000000000

E-12 &85 AIR CLEANER ASSY

E-13 RZWI#: ENGINE ATTACHMENT

F-1 BiK4T HEAD LIGHT

F-2 {3 SPEEDO METER

F-3 R/ FFR/ 54 HANDLE LEVER/SWITCH/CABLE -

F4 B AI4H4E FRONT BRAKE

F-5 J5 [T/ )5 [A3EE STEERING HANDLE/HANDLE COVER -+

F-6 IR BP74c BUBEYHE FRONT COVER. BOX

F-7 547tk FRONT FENDER

2 F-8 a4+ STEERING STEM
6  F-9FHESS FRONT FORK
8  F-10 §i% FRONT WHEEL

10 F-11 5558 REAR WHEELASSY

12 F-12 BRI SEAT

14  F-13 PB4, HiRER FLOOR SIDE COVER

16  F-14 5§ FUEL TANK ASSY

18  F-15 it BATTERY

20 F-16 74458 LUGGAGE BOX

22 F-17 FLEZFAEDZE CENTER COVER. BODY COVER: -

P ¥-18 JHlEER LOOR PANEL

26 T.19 725%E EXHAUST MUFFLER

28  F-20 ¥ N B MAIN STAND. KICK STARTER ARM :--evseeveeee

30  F-21 J51&%8 7465 PEAR CUSHION ASSY

32 F-22 Hi# AT I'RCHT WINKER

34 F-23 J5ESBMRES] REAR COMBINATION LIGHT «eeeseeeeeeeccsseee

38  F-24 FHIBRECLR. B KZRE 'WIRE AARNESS. IGNITION COIL
40  F-25 ZEZE5 % FRAME BODY ASS’Y

42  F-26BFE%TE TOOLKIT

44  F-27 LB E AL OIL TANK ASSY

PAGE 1

46
48
50
52
54
56
58
60
62

68
70
72
74
76
78
80
82
84
86



E-1 fi#1354% CRANK CASE

PAGE 2



E-1 fh#i461& CRANK CASE

Fs fimca IR IR ¥E | i
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0101 i el Y 2 A CRANKCASE ASSY 1
1-1 TBFE0131 Jr A CRANKCASELLH 1
1-2 TBFE0132 e GROMMT 1
1-3 TBFE0133 Hit< 6003 BEARING 2
1-4 TBFE0134 o A CRANKCASERH 1
2 TBFE0102 HATE MEX TS SCREW M8X55 2
3 TBFE0103 R M8 X 50 SCREW M8X50 5
4 TBFE0104 ikt s MISSION CASE 1
5 TBFE0105 i L ) BRAKE SHOEANCHOR PINASSY 1
6 TBFE0106 ERCHS 12X16 DOWEL PIN 4
7 TBFE0107 WK M6X35 SCREW M6 X 35 6
8 TBFE0108 ot T 1] 2l | / AXLE, ENGINE MOUNT 1
9 TBFE0109 i 17 _| CIRCLIP 2
10 TBFE0110 (Y | GASKET,L CRANKCASE 1
1 TBFEO111 0 s | L CRANKCASE COVER 1
12 TBFE0112 b IDLT CCAR 1
13 TBFE0113 SERLA 10X 14 DOWELFIN 2
14 TBFE0114 HRAE M6 X 25 SCREWM6>.25 7
15 TBFEO0115 R M6 X35 SCREWM6X35 2
16 TBFEO0116 RS M6 X 65 SCREWM6X65 ) A 1
17 TBFE0117 IR E OIL PLUG /. 1
18 TBFEO0118 peEajic! O RING 1
19 TBFEO0119 NI LR FRE M8 X 16 FLANGEBOLT 1

PAGE 3




E-1 #i#1%64% CRANK CASE

PAGE 4



E-1 fh#i46 14 CRANK CASE

Fs fimca IR IR ¥E | i
Ref No Part No Chinese Description Qty $/PCS
20 TBFE0120 P 8 PLATE WASHER 1
21 TBFE0121 H A OIL SEALHOLDER 1
22 TBFE0122 BEFE M6X 12 SCREW M6 X 12 1
23 TBFE0123 O GASKET 1
24 TBFE0124 TR IBET M6X 12 PAN HEAD SCREW 2
25 TBFE0125 e A NUT 1
26 TBFE0126 HpE PLATE WASHER 1
27 TBFE0127 igeMox10. SCREW M6X10 2
28 TBFE0128 OBl _ ORING 1
29 TBFE0129 WARIBE M6 <28 SCREW M6 X 25 1
30 TBFE0130 e sy MISSION CASE GASKET 1
31 TBFE0130 I I 4 | / FILTER 1
32 TBFE0130 12 i i B COVER BOARD 1

PAGE 5




E-2 5L S CYLINDER HEAD ASSY




E-2 S LR CYLINDER HEAD ASSY

Fs 5 AR TR HE g
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0201 AL HEAD, CYLINDER 1
2 TBFE0202 UL A H GASKET, CYLINDER HEAD 1
3 TBFE0203 KA IE SPEAK PLUG 1
4 TBFE0204 IR CYLINDER 1
5 TBFE0205 UL 7 A 5 GASKET, CYLINDER 1
6 TBFE0206 AUk STUD BOLT 4
7 TBFE0207 AR LT M7 NUT 4

PAGE 7




E-3 1Lyl #843 5 i CARBURETOR

PAGE 8




E-3 Ll 8843 5 8 CARBURETOR

Fg H5 LR WILLFR HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0301 AR 2% S CARBURETOR ASSY 1

PAGE 9




E-4 g%, 753 CRANK SHAFT PISTON

PAGE 10




E-4 %, 752€ CRANK SHAFT PISTON

Fs H5 H L FR TR HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0401 e A& CRANKCHAFT, ASSY 1
2 TBFE0402 B3X5X13 WOODRUFF KEY 1
3 TBFE0403 Ve 4k 6204/P53 NEEDLE BEATRING 2
4 TBFE0404 | 20X 42X 8 OIL SEAL 1
5 TBFE0405 B 20X 30X6 OIL SEAL ASSY 1
6 TBFE0406 = o COLLAR 1
7 TBFE0407 WS ( PISTON ASSY 1
8 TBFE0408 ey PISTON PIN 1
9 TBFE0409 BUEIE ~ArC PISTON RING ASSY 2
10 TBFE0410 5% CIRCLIP 2
11 TBFE0411 & NEEDLE BEARING 1
12 TBFE0412 P [ CIRCLIP 1

PAGE 11




E-5 BEEHL A B MAGNETO ASSY




E-5 BEEMLE B MAGNETO ASSY

s H5 H L FR TR HE P&
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0501 JE M 4L A STATOR ASSY 1
2 TBFE0502 AR ROTOR ASSY 1
3 TBFE0503 L 12-140HV WASHER 1
4 TBFE0504 | BEREA2 <125 NUT 1
5 TBFE0505 BRE MieX 1o SCREW M6X 16 2

PAGE 13




E-6 HLIMZES B, OIL PUMPASSY

PAGE 14




E-6 PLIMZES M OIL PUMP ASSY

Fs H5 H L FR TR HE P&
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0601 PLIM A 7 OIL PUMP ASSY 1
2 TBFE0602 oA HOSE 1
3 TBFE0603 Y HOSE CLIP 2
4 TBFE0604 | HOSE 1
5 TBFE0605 e HOSE CLIP 2
6 TBFE0606 P CIRCLIP 2
7 TBFE0607 AT MSX 14 ( SCREW 2
8 TBFE0608 W /, PUMP DRIVE GEAR 1
9 TBFE0609 B D3X 14 72 PIN 1

PAGE 15




E-7 X E 4 M AIR COOLING SYSTEM

PAGE 16



E-7 X E 4 R AIR COOLING SYSTEM

Fs H5 H L FR TR HE P&
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0701 AL AU COWLINGCYLINDER 1
2 TBFE0702 B GROMMET 2
3 TBFE0703 e COELINGEAN 1
4 TBFE0704 | I25T Ve X 20 BOLT 2
5 TBFE0705 58T STS 5 X 40-E SCREW 1
6 TBFE0706 RIS EAN ASSY 1
8 TBFE0708 ET M6X 16 ( SCREW 3
9 TBFE0709 gk E o6 /, WASHER 3
10 TBFE0710 T D6 ~C WASHER 3
11 TBFE0711 HEHTI 1/ PLATE 1

PAGE 17




E-8 #3514 M KICK STARTER ASSY

PAGE 18




E-8 #3514 M KICK STARTER ASSY

Fs H5 H L FR TR HE P&
Ref No Part No Chinese Description Qty $/PCS
1 TBFE0801 SR R AT START GEAR ASSY 1
2 TBFE0802 BNk 26400 NEEDLE BEARING 1
3 TBFE0803 e THRUST WASHER 1
4 TBFE0804 | s B R s START CLUTCHASSY 1
5 TBFE0805 R YL 2 IDLE GEAR 1
6 TBFE0806 B //] IDLE GEAR SHAFT 1
7 TBFE0807 T ( PLATE WASHER 2
8 TBFE0808 ER /, IDLE GEAR HOLDER 1
9 TBFE0809 25T M6X 10 ~C SCREW 2
10 TBFE0810 25T M6 X 20 1/ SCREW 2
11 TBFE0811 JEIRL B A ) STIAET, KICK STARTER 1
12 TBFE0S12 B S | SPRNG 1
13 TBFE0813 I B 7R WRvisH 1
14 TBFE0814 e h a2 WASIHTER KICK STARTER 1
15 TBFE0815 P 15 CIRCLIP 1
16 TBFE0816 TS 3 AL KICK PINION 43S 1
17 TBFE0817 B 5 T CLIP J (( 1
18 TBFE0818 FEE LA S STARTING MOTOR ASSY /] 1

PAGE 19




E-9 f£3Hl# 2 B CLUTCH ASSY

PAGE 20




E-9 f££3Hl# 25 CLUTCH ASSY

Fs H5 H L FR TR HE P&
Ref No Part No Chinese Description Qty $/PCS

1 TBFE0901 AT PRIMARY DRIVE GEAR 1
2 TBFE0902 NG K B A S DRIVEN PULLY and CLUTCH ASSY 1
3 TBFE0903 I3 25 R WASHER 1
4 TBFE0904 | G AP 17 CIRCLIP 1
5 TBFE0905 K 0203 ROLING BEARING 1
6 TBFE0906 W 17 X357 OIL SEAL 1
10 TBFE0910 BEGEAE ( HOUSING 1
11 TBFE0911 WEEE MIox1 /, NUT 1
12 TBFE0912 oM 67x3 O-RING 1
13 TBFE0913 & 63827 1/ BEARING 1
14 TBFE0914 FBhpeAA AL ) "ACE,MOVABLE DRIVE 1
15 TBFE0915 WAL | ROLLER 6
16 TBFE0916 R P ATE.MOVABLE DRIVE 1
17 TBFE0917 22 ph e DAMPER 3
18 TBFE0918 WA COLLER 1
19 TBFE0919 A WASHER /N 1
20 TBFE0920 U = A 1z VBELT, DRIVE 1
21 TBFE0921 B gt FACE, FIXED DRIVE // 1
22 TBFE0922 TeHER PLATE, WOODRUFFKEY 1
23 TBFE0923 s STARTING DISC ' 1
24 TBFE0924 HETE 2 el WASHER, SPRING 1
25 TBFE0925 B2REM12X1.25 NUT 1

PAGE 21




E-10 B R4 4 B TRANSMISSION SYSTEM ASSY

PAGE 22




E-10 R Z 4 B K TRANSMISSION SYSTEM ASSY

Fs H5 H L FR TR HE P&
Ref No Part No Chinese Description Qty $/PCS
1 TBFE1001 SRICIEAEARES SHAFT, IDLE 1
2 TBFE1002 7K 6200 BEARING 6200 1
3 TBFE1003 s WASHER, CONICAL 1
4 TBFE1004 | D e g i SHAFT, REAR BOX 1
5 TBFE1005 YR B 8004 NEEDLE BEARING 1
6 TBFE1006 it B 25 X 44 07 OIL SEAL 1
7 TBFE1007 K 6200 NEEDLE BEARING I

PAGE 23




E-11 #5 B4 5 REED VALVE ASSY

PAGE 24




E-11 35 @4 S REED VALVE ASSY

s i B LA R B HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TBFE1101 EACHE 1 53 S ik REED VALVE ASSY 1
2 TB4E1102 WA PIPE, INTAKE 1
3 TBFE1103 S EBZET M6X 20 SCREW 4
4 TB4E1104 | R CLIP 1

PAGE 25




E-12 F3EE N B AIR CLEANER ASSY

PAGE 26




E-12 FJE2R 5K  AIR CLEANER ASSY

s i B LA R B HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TB4F0701 H2HE M6 X 55 BOLT 6 X 55MM 2
2 TB4F0702 B2 M6 X 40 BOLT 6 X 40MM 2
3 | TB4F0703 o g B R AIR CLEANER ASSY. 1
4 TB4F0704 | Ayl g A HOLDER, FILTER 1

PAGE 27




ENGINE ATTACHMENT

E-13 K BNHLHHF




E-13 RV ENGINE ATTACHMENT

s i B LA R B HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TBFF2601 BN FS AT STARTING SHAFT 1
2 TBFF2602 BZE] M6x25 SCREW 6x25 1

PAGE 29




F-1 §i K% HEAD LIGHT

PAGE 30



F-1 iK% HEAD LIGHT

FF5 5 B LA R FELHTR HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TK4F0101 HIRAT SR HEAD LIGHT ASS’Y 1
2 TK4F0102 HIRKT AT ¥ RUBBER,JOINT 2
3 TK4F0103 L EAT AT BULB MARKER LIGHT 2
4 | TK4F0104 | T ST3.6X8 SCREW TAPPING ST 3.6 X8 4

PAGE 31




F-2 {3 SPEEDO METER

PAGE 32




F-2 {{3& SPEEDO METER

Fs H5 H L FR WK HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS

1. | TK4F0201 1 (12V3.4W) BULB WEDGE BASE (12V.3.4W) 2

2. | TK4F0202 i (12V.TW) BULB WEDGE BASE (12V.7W) 3

3. | TK4F0203 IR SPEEDOMETER ASS 1

4. | TI7F2905 N FLASHER 1

5. | TK4F0205 s P CABLE COMP,SPEEDOM 1

6. | TK4F0206 Gger SCREW TAPPING 3

PAGE 33




F-3 FWPF/FF /54 HANDLE LEVER/SWITCH/CABLE

PAGE 34




F-3 FWI /T /54 HANDLE LEVER/SWITCH/CABLE

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS

1 TK4F0 301 HTNEDAS RS CABLE COMP.,THROTLE 1
2 TK4F0302 (IPNAPIFS SWITCH UNIT,LIGHTING 1
3 | TK4F0303 AT SWITCH UNTT STARTER 1
4 | TK4F0304 1@k 5o SWITCH UNIT DIMMER 1
5 TK4F0305 T T SWITCH UNT HORN 1
6 | TK4F0306 EEITX SWITCH UNT HAZARD 1
7 TK4F0307 i (¢ SWITCH UNIT WINKER 1
8 TK4F0308 R /, SEITCHASS’.,RR.STOP 1
9 TK4F0309 e CABLE COMP.,RR. BRAKE 1
10 | TK4F0310 S Lk {// CLAMD,RR.RRAKE,CABLE 1
11 TK4F0311 T A ) i GRIP COMP THROTTLE 1
12 | TK4F0312 T S A | HOUSING THRORRLE 1
13 | TK4F0313 Je T 1 GRIPL HANDLE 1
14 | TK4F0314 TR 5 e HOUSNG . DER THROTL E 1
15 | TK4F0315 A L HOUSING,UPPTK THROTTLE 1
16 | TK4F0316 3 S BRACKET A8S'Y.,L.ANGLE 1
17 | TK4F0317 S JRE i 5 BRACKET,HANDLE 1
18 | TK4F0318 1 3¢ B i 5 R BAND,HANDLE BRACET 1
19 | TK4F0319 Jo T LEVER,L,HANDLE 1
20 TK4F0320 VEUEE K MIRROR,R.BACK - 1
21 TK4F0321 e Ja s MIRROR,L.BACK 1
22 TK4F0322 J TR [ S R A SCREW,HANDLE LEVER PIVOT 1
23 | TK4F0323 B2 F M6 X 20 BOLT,WASHER M6 X 20 1
24 | TK4F0324 BZET M5 X 25 SCREW PAN 5 X 25 1

PAGE 35




F-3 FHRPH/FFR/54: HANDLE LEVER/SWITCH/CABLE

PAGE 36




F-3 FWI /T /54 HANDLE LEVER/SWITCH/CABLE

s i B LA R FEXLHR HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
25 TK4F0325 BARE M5 NUT,HEX,5SMM 1
26 TK4F0326 WRET SCREW 1

PAGE 37




F-4 Bi A 414 FRONT BRAKE




F-4 Bi A4/ FRONT BRAKE

s s B AR FEXHR HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TK4F0401 HIVBARI A FRONT BRAKE (EX DISK) 1
2 TK4F0402 IR FH HANDLE, FR 1
3 | TK4F0403 Rl B PAD SET, FR 1
4 TK4F0404 R R BOLT 2
s | TK4F0405 P CYLINDER COMP 1
6 | TK4F0406 VORI AT FR.BRAKE HOSE 1
7 | TK4F0407 W F R CALIPER ASSY 1

PAGE 39




F-5 /5 MiEE STEERING HANDLE/HANDLE COVER

PAGE 40




F-5 /5 MiEE STEERING HANDLE/HANDLE COVER

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS
1 TKA4F 0501 J7 )4t HANDLE COMP.,STEERING 1
2 TKA4F 0502 6 [ A A COVER ASS’YHANDLERR 1
3 TKA4F 0503 P COVER FR.HANDLE 1
4 | TK4F 0504 IEZEE COVER RR HANDLE T
5 TKA4F 0505 1R LID,BRAKE FLUID MAINTANCE )
6 | TK4F 0506 R ik 2 £ WINDOW,BRAKE FLUID CHECK )
7 TKA4F 0507 TR R COVER FR.HANDLE R.SIDE )
8 TKA4F 0508 DA COVER FR.HANDLE L.SIDE )
9 TKA4F 0509 WREAE% MARK,DRIVE CAUTION 1
10 | TK4F 0510 2R} M10X 1.25 1/ NUT,U,10MM 3
11 TKA4F 0511 ik B ) i RIBET,SCREW 3
12 | TK4F 0512 AT M5X30 | SCREW,WASHER, M5 % 30 1
13 | TK4F 0513 [ 24T ST4.8X 12 1 5CREW ST4.8X 12 7
14 | TK4F 0514 A ok kT SCREW ST4.2 X 12 6
15 | TK4F 0515 2 3 NUT 1
16 | TK4F 0516 V22 T F A M10X 38 BOLT,FLANGE, 135 24 1
17 | TK4F 0517 A1 B SET OFF CAKE 1

PAGE 41




B EYF FRONT COVER. BOX

B3 2%~

F'6 ﬁﬁﬁm\

PAGE 42



F-6 BiHIMR . BiH'4c. BIEYFE FRONT COVER. BOX

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS
1-1 TK4F0601 I AR 2 A COVER ASS’ Y.,FR 1
1-2 TK3F0601 I T AR 2 A COVER ASS’ Y.,FR 1
21 | TK4F0602 Ty COVER ASS’Y_FR SIDE 1
22 | TK3F0602 T 2 COVER ASS’Y.,FR.SIDE 1
3 TK4F0603 W e SPRING,LOCK KEY SETTING 2
4 | TK4F0604 o SIDE REELECTOR 2
5 TK4F0605 EhEM6 ( NUT,FLANGE CAP 6MM 5
6 TK4F0606 WEwRALE /, BOX ASS’Y.,INNER 1
7 TK4F0607 WERERR LIDASSY,,INNER BOX 1
8 TK4F0608 i A 26 5 1/ LABEL,GROVE BOX 1
9 TK4F0609 HIE YA 55 ) + LID,INNER BOX 1
10 | TK4F0610 s | EOLT.FLANGE 5
11 | TK4F0611 A 4T ST4.8X 16 | 5CREW.UPPER SET. M5X 16 11
12 | TK4F0612 2R M6 NUT ZLANGE CAP 6MM 5
13 | TK4F0613 24T M5 BOLT,CLOP,5MM 10
14 | TK4F0614 A KE4T ST4.2X 16 SCREW,WASHEF 8
15 | TK4F0615 A THIAR 1% 4% ADORNING,FR CO\ER 1
16 | TK4F0616 T THTAR A3 X RIGHT VENT, FR COVER 1
17 TK4F0617 T T RS A 3 A LEFT VENT, FR COVER 1
18 TK4F0618 Sk POTHOOK,CRASH HELMET - 1
19 TK4F0619 B24T M5 X 25 BOLT M5 X 25 2
20 TK4F0620 IR BE M5 NUT M5 2

PAGE 43




F-7 Bi#4%JE#R FRONT FENDER

PAGE 44




F-7 BiP4%YE FRONT FENDER

Fs H5 H L& FR TR HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS
1 TK4F0701 FrE T 1) GROMMET,WIRE 1
3 TK4F0703 [IEEYEATTIEES FENDER A ASS’Y..FR 1
4 TK4F0704 G FENDER B ASS’Y.,FR 1
5 | TK4F0705 | 8 st M6 NUT,CLIP 6mm 1
6 TK4F0706 gk MeX 12 BOLT,SPECIAL 6 X 12 6
7 TK4F0707 B M6 s BOLT,FLANGE, 6 X 16 1

PAGE 45



F-8 75 M4 STEERING STEM

PAGE 46



F-8 7 A4 STEERING STEM

s i B LA R FELAR HE g
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TK4F0801 AN RACE,STEERING TOP BALL 1
2 TK4F0802 J7 I AE B R IR R NUT,STEERING STEM LOCK 1
3 TKA4F0803 | ik STEM COMP.,STEERING 1
4 TK4F0804 e RALL ASS’Y.,STEERING UPPER 1
5 TK4F0805 T e RACE,STEERING UPPER 1
6 TKA4F0806 7K 207107, REARING,STEERING BOTTOM 1
7 TK4F0807 o L (¢ THREAD COMP., TOP 1
8 TK4F0808 EAE R BOLT, FLANGE, MI10X 50 4

PAGE 47




F-9 B/ E 2 FRONT FORK

PAGE 48




F-9 B/ ES: FRONT FORK

s i B LA R FELHR HE g
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TK4F0901 A5 HIT V50 i Ao FORK ASS’Y., R.FR 1
2 TK4F0902 T IR0 i A FORK ASS’Y.,L.FR 1

PAGE 49




F-10 §i% FRONT WHEEL

PAGE 50




F-10 i3 FRONT WHEEL

Fs H5 H L& FR TR HE
REF NO PART NO CHINESE DESCRIPTION QTY
1 TK4F1001 kA e RUBBER PROTECTOR,L 1
> | TK4F1002 B2 RF M12X 1.25 NUT,FLANGE 12MM 1
3 TK4F1003 LGN £ GEAR.SPEEDOMETER 1
4 | TK4F1004 A VALVE,RIM, TR412 1
5 TB4F1005 hikern WHEEL,FR.DISTANCE 1
6 TB4F1006 Wit TIRE ASSY. 1
7 TK4F1007 MR R (¢ BUSH, SHAFT 1
8 | TK4F1008 WdlEE y/ DISK FR.BRAKE 1
9 TK4F1009 L BOLT,SPECLAL FLANCE 3
10 | TK4F1010 i 1/ AXLE,FR,WHEEL 1
11 | TK4F1011 I ) | OIL SEAL 1
12 | TK4F1012 B 7K | B2ARING 2
13 | TK4FI013 A R | RUPBIIR PROTECTOR R 1

PAGE 51




F-11 5% 5 REAR WHEEL ASSY

PAGE 52




F-11 5% 5 8 REAR WHEEL

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS
1 TB4F1101 Ja e WHEEL.RR.CASTING 1
2 | TB4F1102 Jakehh ARM,RR.BRAKE 1
3 | TB4F1103 g VALVE,RIM, TR412 1
4 | TBFF1004 | 2 e AR SHOE ASS’Y,BRAKE 1
5 | TBFF1005 I i SPRING 1
6 | TBFF1006 SR A CAM,RR BRAKE I
7 | TBFF1007 e ( BOLT 1
8 | TBFF1008 s / ARM,RR.BRAKE 1
9 | TBFF1009 g Mex12 BOLT M6 12 3
10 | TB4F1110 JEE R A 1/ BUSH A,REAR WHEEL 1
11 | TB4F1111 JEReAE B ) + BUSH B,REAR WHEEL 1
12 | TB4F1112 JEHE NIRRT | AR FENDER 1
13| TB4F1113 R MI4X 1.5 I NUTMI4XL5 1

PAGE 53




g
%B ?—-&:::;, -

F-12 e 2 pl SEAT

PAGE 54




F-12 e S 5 SEAT

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS

1 TK4F1201 B R SPRING,LOCK KEY SETTING 2

2 TK4F1202 JAE A2 A ASS’Y..DOUBLE 1

3 | TK4F1203 A PIN,SEAT HINGE !

4 | TK4F1204 | R CATCH COMP.,SEAT I

6 | TK4F1206 R CABLE,SEAT LOCK 1

7 | TK4F1207 B B STAY,SEAT LOCK CABLE 1

8 TKA4F1208 LR €12 BOLT,FLANGE 6X 12 4

PAGE 55




=Y

F-13 BIEsHGL 5. B ZE FLOOR SIDE COVER

PAGE 56



F-13 JIEsGL 5 B EE® FLOOR SIDE COVER

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS

1. TK4F1301 A B S 4 BASE COMP..R.FLOOR 1

2. TK4F1302 eI BASE COMP.,L.FLOOR 1

3. | TK4F1303 | B e R COVER ASS’Y R FLOOR SIDE 1

4. | TK4F1304 | A S R COCER ASS’Y.,L.FLOOR SIDE 1

5. | TK4F1305 1 AR COVER,R.FLOOR SIDE )

6. | TK4F1306 LM COVERL  FLOOR SIDE 1

7. TK4F1307 T (¢ COVER ,UNDER 1

8. | TK4F1308 Hwws / STEPR PILLION 1

9. | TK4F1309 T T ~Ar STEP,R.PILLION 1

10. | TK4F1310 BB AR R, 2 {// MAT,FLOOR 1

11. | TK4F1311 24T MSX 16 ) ’  SCREW UPPER COVER SET, 5X 16 11

12. | TK4F1312 B EE M5 ~ [ NUT.CLIP sMM 19

13. | TK4F1313 AR M6X 20 " TROUT,\VASHER 6 %20 2

14. | TK4F1314 AT R M6 X 28 EOTD WASHEDR 6% 28

15. | TK4F1315 IR M6 X 12 SREW,WASHER M X 12 10

16. | TK4F1316 [ Ii24T ST4.8X 16 SCREW TAPPING 487 i1 8

17. | TK4F1317 HZEE M6X 10 BOLTFLANGE, ¢* (0 1

PAGE 57




F-14 Y138 FUEL TANK ASSY




F-14 138 FUEL TANK ASSY

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS
1. TK4F1401 TR IE T A 4L A STRAINER ASS’Y.FUEL 1
2. TK4F1402 BRI AT COCK SET FUEL 1
3. | TK4F1403 L FANK ASS’Y. FUEL 1
4. | TK4F1404 IETEE BODY,FUEL CAP )
5. | TK4F1405 TmEa TUBE AASS’Y 1
6. | TK4F1406 wEa TUBE A ASS’Y I
7. | TK4F1407 s ( TUBE A ASS’Y 1
8. | TK4F1408 wes /, TUBE A ASS’Y 2
9. | TK4F1409 o7 A4 e ~u1C UNIT FUEL 1
10. | TK4F1410 HZF M6 X 12 1/ BOLT,FLANGE 6 X 16 2

PAGE 59




F-15 EHi BATTERY

PAGE 60




F-15 E /it BATTERY

s i B LA R FELHR HE g
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS

1. TBFF2305 iy 12V,4AH BATTERY ASSY. 1

2. TK4F1502 i COVER BATTERY 1

3. TK4F1503 4 B UTIRET ST4.8X 16 SCREW TAPPING 4.8 X 16 2

PAGE 61




F-16 2293 LUGGAGE BOX

PAGE 62



F-16 24158 LUGGAGE BOX

s i B LA R B HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TK4F1601 ANAE K BOX ASS’.,LUGGAGE
2 TK4F1602 R BOLT
3 TK4F1603 i NUT

PAGE 63




F-17 F.0%.ZE44510% CENTER COVER. BODY COVER

PAGE 64




F-17 B0 kil

CENTER COVER. BODY COVER

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS

2 TK4F1702 B 4.8 NUT,CLIP4.8 5
4 TK4F1704 R a2 COVER ASS’Y.,CENTER 1
s | TK4F1705 By COVER ASS’Y.,CENTER 1
6 | TK4F1706 | e n RR.CARRIER I
7 | TK4F1707 TEtr COVER RR.CARRIER 1
8 | TK4F1708 KSR COVER,PLUG MAINTENANCE 1
9 TKA4F1709 KACFEP = o COVER ASS’Y.MSPARK PLUG MAINTENANCE 1
10-1 | TK4F1710 Hing /, COVER R.BODY 1
10-2 | TK3F1710 il ~u1C COVER R.BODY 1
11 | TK4F1711 AL {// COVER RR UPPER 1
12 TK4F1712 Ja il ) i COVER,RR,UNDER 1
13 | TK4F1713 A7 4 A | MAT.R,SILENCE 1
14 | TK4F1714 AR | GRU. L R SILENCE 1
15-1 | TK4F1715 Feiliie COVER. L 20DY 1
152 | TK3F1715 feih COVER ,BOLY 1
16 | TK4F1716 P UE G MAT,L.SILENCE 1
17 | TK4F1717 Jeili AR GRILLE,L.BOD” COVER 1
19 | TK4F1719 H BIZ5T ST4.8X 16 SCREW SPECIAL 4.x % 1€ 5
20 | TK4F1720 H 4] ST SCREW,UPPER COVER Sii, Mit.# X 16 11
21 | TK4F1721 H25T M6 X 10 SCREW,SPECIAL M6X 10 6
22 TK4F1722 HBEET ST4.2X 16 SCREW PAN4.2X 16 2
23 TK4F1723 HBRET ST4.8X 12 SCREW TAPPING 4.8 X 12 2
24 | TK4F1724 B2F M8 X 16 BOLT FLANGE 8 X 16 2

PAGE 65




F-17 F.0 % . 244810 % CENTER COVER. BODY COVER

PAGE 66




F-17 F.0 5. %480 % CENTER COVER. BODY COVER

Fs s IR IR = Hrig
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS
25 TK4F1725 WRFE M6X 12 BOLT FLANGE M6 X 12 4
26 TK4F1726 A7 R LENS R. DECORATION PLATE R
27 TK4F1727 A A;fj‘zi%@ﬁi% LENS L DECORATION PLATE R 1

PAGE 67




F-18 B LOOR PANEL

PAGE 68




F-18 JHIE5HK FLOOR PANEL

FF5 5 th AR B R & Hrig
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TK4F1801 [T B AR PANEL,FLOOR 1
2 TK4F1802 B bk NUT,CLIP,5MM 4
3 TK4F1803 E CLIPBODY COVER 8
4 | TK4F1804 | T ST4.8X 20 SCREW,TAPPING,4.8 X 20 2
s | TkaF1805 |t BATTERY COVER 1

PAGE 69




F-19 5% EXHAUST MUFFLER

PAGE 70




F-19 5% EXHAUST MUFFLER

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS

1 TB4F0601 [ERLS4RES MUFFLER JOINTING COMP 1
2 TBFF0602 B2 M6 X 16 BOLT M6X 16 2
3 TBFF0603 |51 M8 X 40 BOLT M8 X 40 2
4 | TBKF0604 1 B SHIELD 1
5 TBKF0605 TR 12 k) BOLT MI10X 12 2
6 | TB4F0606 e COVER , EXHAUST 1
7 TB4F0607 R MeX. BOLT M6 X 25 2
9 TBFF0609 . . y/ GROMMET, EXHAUSTPIPE 2
10 | TBFF0610 e GASKET 1
11 TBFF0611 AN {// VALVE SECOND AIR IN 1
12 | TBFF0612 B2F M6 X 12 ) [ BOLT M6 % 12 2
13 | TBFF0613 iR | FUBBER TUBE, HIGH TEMPERATURE 1
14 | TBFF0614 2H M8X20 I ROTT M8 X 20 3
15 | TBFF0615 IV IRk SYNTAETAST 1
16 | TBFF0616 21 NUT 2
17 | TBFF0617 (i RUBBER T'BE LOW T:MPERATURE 1
18 | TBFF0618 it RUBBER TUBE 1
19 | TBFF0619 ) CLIP9 —/// 2
20 TBFF0620 TS AR AL MVFFLER ASSY 1
21 TBFF0621 TH B A R GASKET - 1
22 TB4F0622 HAE VENT-PIPE 1
23 TBFF0623 i CLIP 4
24 TBFF0624 RS SPRING 1

PAGE 71




F-20 BA XV M MAIN STAND. KICK STARTER ARM

PAGE 72




F-20 BAX3E B B MAIN STAND. KICK STARTER ARM

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS
1 TBFF1722 RUAE AT 1T SPRINGMAIN STANDII 1
2 TB4F2002 RAEA A STAND ASS’Y.,MAIN 1
3 | TB4F2003 R STAND COMP,MAIN 1
4 TB4F2004 | X COLLAR,MAIN STAND 2
5 | TB4F2005 AR SPRINGMAIN STAND )
6 TBFF1706 Wi SPRINGMAIN STANDI 1
7 | TB4F2007 w0 (¢ BAR COMP..SID STAND )
8 | TB4F2008 P /, BOLT SIDE STAND )
9 TB4F2009 B MI0X125 NUT,HEX,10MM 1
11 | TBFF1714 B | 1/ TENSION SPRING 1
12 TB4F2012 BB M10X 25X 1.25 )  BOLT,FLANGE M10X25X1.25 1
13 | TB4F2013 I8 M6X 30 | EOLT.FLANGE 6
14 | TB4F2014 V24 W RE M6 INUT 1
15 | TBFF1720 R 2 TENSION SPRING 1
16 | TI7F0305 P[RR IRONSLICE 1

PAGE 73




F-21 GIRER M PEAR CUSHION ASSY

PAGE 74




F-22 [GIRER MR PEAR CUSHION ASSY

s i B LA R FELHTR HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TB4F2101 S VRl A S CUSHION ASS’Y 2
2 TB4F2102 TR N IR AR BOLT,CUSHION UNDER 2

PAGE 75




F-22 ¥ 4] FRONT WINKER

PAGE 76




F-22 ¥ M4 FRONT WINKER

s i B LA R FELHR HE g
REF NO PART NO CHINESE DESCRIPTION QTY $/PCS
1 TK4F2201 A T 1) KT Sk WINKER ASS’Y.MR.FR 1
2 TK4F2202 Je T 1) KT K WOMLER ASS’Y.,L.FR 1
3 TK4F2203 A v FTIEA2VIOW ) BULB,WINKER (12V10W ) 2

PAGE 77




F-23 55 B4 REAR COMBINATION LIGHT

PAGE 78




F-23 534 EY] REAR COMBINATION LIGHT

Fs H5 H L& FR TR HE Hrig
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS
1. | TK4F2301 FEXT S LIGHT ASS’Y RRCOMBINATION 1
2. TK4F2302 FITA LIGHT ASS’ YRR,COMBINATION 1
3. | TK4F2303 | T AT H(12VI0W) BULB WINKER (12V10W) 2
4. | TK4F2304 1R BULB LICENCE 2
5. | TK4F2305 I BULB LICENCE )
6. | TK4F2306 Wh Al NUT CLIP SMM 2
7. | TK4F2307 A E2E] STA8 1€ CLIP BODY COVER 2
8. | TK4F2308 WHTIBR Me> 12 BOLT WASHER 6X 12 4

PAGE 79




F-24 £ B BACLE. 5k 2B WIRE HARNESS. IGNITION COIL

PAGE 80




F-24 X H B, 5k Z: B WIRE HARNESS. IGNITION COIL

Fs H5 H IR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | $/PCS
1 TBFF2303 UK A IGNITON COIL COMP 1
2 TBFF2320 KALIENE CAP ASSY.SPARK PLUG 1
3 TBFF2401 A AL REGULATER COMP 1
4 TBFF2301 s CDI 1
5 TB4F2306 1A HARNESS,WIRE 1
6 TBFF2308 s FUSE )
7 TBFF2402 B Mex12 BOLT 6x12 2
8 TB4F2307 ERmIENSE y/ WIRE, ACCUMULATOR 1
9 TK4F2409 AR ~u1C LOCKS COMP 1
10 | TI7F2908 4 {// RELAY 1
11 TJ7F2909 mil o\ ) | HORN 1
12 TBFF2302 2H M6x16 ~ | EoLT6x16 1
13 TBFF2304 24T T BCREW 5x20 1
16 | TK4F2416 VLR M6 X 20 EOILY.30CKLT M6X20 3

PAGE 81




F-25 222 5 i, FRAME BODY ASS’Y

PAGE 82




F-25 23 5 i FRAME BODY ASS’Y

Fs H5 H L FR TR HE Hri&
REF NO PART NO CHINESE DESCRIPTION QTY | S/PCS
1 TB4F2501 IR BODY GOMP.,FRAME 1
2 TB4F1102 RENHL R4 BOLT, ENGINE HANGER 1
3 TBFF1103 it M12x1.25 FLANGE U NUT M12x1.25 1
4 | TBFF1104 | e E/G MOUNTING BOLT 2
5 TBFF1105 1y 210x1.25 FLANGE U NUT M10x1.25 2
6 | TK4F2512 SR N, STAY,LUGGAGE ]
7 TBFF1107 giE® ( DAMPER 2
8 TBFF1108 gohms /, SPRING 2
9 TK4F2509 g Mex16 BOLT M6X 16 2
10 TJ7F3010 AR 2 et 1/ STAY,FUEL TANK SUPPORT 1
11 | TB4F2511 B2 M6 X 12 ) [ BOLT M6 X 12 2
12 | TK4F2512 W\ g 2 | sTAY.HEAD LIGHT 1
13 | TK4F2513 b | PLATE MANUFACTURER’S DATA PLATE 1
14 | TK4F2514 2 M8X 20 EOIT M8 % 24 2
15 | TB4F1115 RENHL LI HANGEX COMP ENGINE 1

PAGE 83




F-26 fEZE T H TOOLKIT

PAGE 84



F-26 fEZE 1T H TOOLKIT

s i B LA R ER &Y HE Pk
Ref No Part No Chinese Description Qty $/PCS
1 TBFF2501 ERRTF WRENCH, EVE (18X19) 1
2 TI7F3102 T HANDLE, SCREW DRIVER 1
3 TJ7F3103 WAR T SPANNER, 8X10 1
4 TI7F3104 AL ] SCREW DRIVER, DOUBLE USE 1
5 TJ7F3105 THAS TOOLS BAG 1
6 TBFF2506 bEle T s TOOL KIT 1

PAGE 85




F-27 HLiH4E S K OIL TANK ASSY

PAGE 86




F-27 HLm4E S % OIL TANK ASSY

P is] B LA R FEXLHR HE Hrig
Ref No Part No Chinese Description Qty $/PCS
1 TBFF1301 GIRGIE OIL TANK 1
2 TBFF1302 BLahF a5 41 OIL TANK CAP 1
3 | TBFF1303 2k GRy7e BOLT 6x16 2
4 TBFF1304 HLa A2 e 4 OIL LEVER GAUGE ASSY. 1
5 | TBFFI1305 wrs CLIP 8 1

PAGE 87




